



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

No.17238

No. T5/922/2021-22/RNK-TVPM

Date: 16.10.2023

Ref:- Your request letter no.AB-195/AE/ATR/2023-24 Dtd.13.10.2023

Testing of: Concrete cube supplied for testing compressive strength.

Project: Retarring and Beam concreting of Chowara Kshethram Road.

Amount:472/-	Invoice No. 4228	Invoice Date: 16.10.2023
--------------	------------------	--------------------------

To The Assistant Engineer
LSGD Sub Division,
Athyannoor Block Panchayat.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
I	01:02:04	22.09.2023	800	35.56

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17239

No. T5/922/2021-22/RNK-TVPM

Date: 16.10.2023

Ref:- Your request letter dtd 16.10.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Amount:1416/-

Invoice No. 4231

Invoice Date: 16.10.2023

To M/s. Lividus healthcare (P) LTD.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
I	M ₃₀	17.09.2023	620	27.56
II	M ₃₀	17.09.2023	650	28.89
III	M ₃₀	17.09.2023	770	34.22

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17240

No. T5/922/2021-22/RNK-TVPM

Date: 16.10.2023

Ref:- Your request letter Dtd. 10.10.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Amount:1416/-	Invoice No. 4233	Invoice Date: 16.10.2023
---------------	------------------	--------------------------

To M/s Cordial Homes Private Limited .
Cordial Paradise.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
6th II	M ₂₅	12.09.2023	780	34.67
6th II	M ₂₅	12.09.2023	800	35.56
6th II	M ₂₅	12.09.2023	740	32.89

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17241

No. T5/922/2021-22/RNK-TVPM

Date: 16.10.2023

Ref:- Your request letter Dtd. 10.10.2023

Testing of: 3 no's of solid concrete blocks supplied for testing compressive strenght.

Amount:1416/-	Invoice No. 4233	Invoice Date: 16.10.2023
---------------	------------------	--------------------------

To M/s Cordial Homes Private Limited .
Cordial Paradise.

TEST RESULTS			
Identification of the block	size of the block	Maximum load taken (KN)	Compressive strength (N/mm2)
Solid Block	400 X 200 X 100	170	4.25
Solid Block	400 X 200 X 100	172	4.30
Solid Block	400 X 200 X 100	170	4.25

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17242

No. T5/922/2021-22/RNK-TVPM

Date: 16.10.2023

Ref:- Your request letter Dtd. 16.10.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Amount:1416/-	Invoice No. 4234	Invoice Date: 16.10.2023
---------------	------------------	--------------------------

To M/s Cordial Homes Private Limited .
Cordial Layam.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M ₂₅	14.09.2023	460	20.44
2	M ₂₅	14.09.2023	480	21.33
3	M ₂₅	14.09.2023	480	21.33

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17243

No. T5/922/2021-22/RNK-TVPM

Date: 16.10.2023

Ref:- Your request letter Dtd. 12.10.2023

Testing of: 6 no's of concrete cube supplied for testing compressive strenght.

Project: Canara Bank RSETI, Kottarakkara, Kollam.

Amount:2832/-

Invoice No. 4230

Invoice Date: 16.10.2023

To M/s KCR INFRA

No.1820/1, 3rd floor, 8th Cross

C Block,Sahakaranagar, Banglore

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M ₂₀	15.09.2023	620	27.56
2	M ₂₀	15.09.2023	650	28.89
3	M ₂₀	15.09.2023	600	26.67
4	M ₂₀	15.09.2023	600	26.67
5	M ₂₀	15.09.2023	560	24.89
6	M ₂₀	15.09.2023	640	28.44

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17244

No. T5/922/2021-22/RNK-TVPM

Date: 16.10.2023

Ref:- Your request letter Dtd. 12.10.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project: Canara Bank RSETI, Kottarakkara, Kollam.

Amount:1416/-

Invoice No. 4230

Invoice Date: 16.10.2023

To M/s KCR INFRA

No.1820/1, 3rd floor, 8th Cross

C Block,Sahakaranagar, Banglore

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
7	M ₂₀	15.09.2023	620	27.56
8	M ₂₀	15.09.2023	600	26.67
9	M ₂₀	15.09.2023	580	25.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17245

No. T5/922/2021-22/RNK-TVPM

Date: 16.10.2023

Ref:- Your request letter no.QA/SFS/008/94 dtd 16.10.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project: SFS AMBER Blue Block.

Amount:1416/-

Invoice No. 4235

Invoice Date: 16.10.2023

To The Senior Manager(QA)

Skyline Foundation & Structures (P) LTD.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
I	M ₃₀	07.10.2023	590	26.22
II	M ₃₀	07.10.2023	480	21.33
III	M ₃₀	07.10.2023	530	23.56

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17247

No. T5/922/2021-22/RNK-TVPM

Date: 16.10.2023

Ref:- Your request letter no.SCTL/PRJ/217/2019/MUP/7998 Dtd.13.10.2023

Testing of: 3 no's of Interlock paver block(100mm thick) supplied for testing compressive strength.

Project: Smartcity road

ID: 179(Sree Chitra Road).

Amount:1593/-

Invoice No. 4220

Invoice Date: 13.10.2023

To M/s Smartcity Thiruvananthapuram Limited.

TEST RESULTS

Identification of the Block	Area of the Block (mm ²)	Maximum Load Taken(KN)	Compressive Strength (N/mm ²)	Correction Factor	Corrected Compressive Strength (N/mm ²)
1	24210	1310	54.11	1.18	63.85
2	24210	1550	64.02	1.18	75.54
3	24210	1610	66.50	1.18	78.47

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17248

No. T5/922/2021-22/RNK-TVPM

Date: 16.10.2023

Ref:- Your request letter no.SCTL/PRJ/217/2019/MUP/7998 Dtd.13.10.2023

Testing of: 3 no's of Interlock paver block(100mm thick) supplied for testing water absorption.

Project:

Smartcity road ID: 179(Sree Chitra Road).

Amount:1593/-

Invoice No. 4220

Invoice Date: 13.10.2023

To M/s Smartcity Thiruvananthapuram Limited.

TEST RESULTS

Identification of the Block	Dry Weight (kg)	Wet Weight (kg)	Water Absorption (%)
4	6.300	6.355	0.87
5	6.075	6.140	1.07
6	6.010	6.085	1.25

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer